Optimization of Activated
Sludge and Fixed Film
ENR Processes through

Automation

Maryland Center for Environmental Training
301-934-7500
info@mcet.org
www.mcet.org



mailto:info@mcet.org

Optimization of Activated Sludge and Fixed Film ENR Processes
through Automation

WWW 6100

7 contact hours
9 CC10 hours

One of Maryland’s top environmental priorities is upgrading wastewater treatment plants for
nutrient removal. This class will discuss various automation options and operating practices
currently used and available for removing nutrients from wastewater. The usage and cost of
physical and biological technologies will be addressed. Dissolved oxygen and pH/ORP probes
along with nitrate, ammonia, and phosphate analyzers will be discussed as to their role in
[...]
+ Aquatic and marine life
* Water contact sports
* Swimming
+ Boating
* Fishing
* For downstream water users:
+ Domestic water supplies
« Industrial water supplies

- Agriculture water supplies

Clean Water Act (CWA)

« EPA can/will impose more stringent water quality discharge
standards for contaminants:
« If chemical, physical, and biological integrity of the receiving water requires
more removal (e.g., BNR to ENR program in the Chesapeake Bay)
* As new technologies become available to offer cost effective solutions to
water quality problems (e.g., automated SBRs for WWTPs < 0.5 MGD)

Clean Water Act (CWA)

* The CWA makes it unlawful for any person to discharge any pollutant
from a point source into navigable waters unless a NPDES discharge
permit is obtained

* NPDES - National Pollutant Discharge Elimination System

* WWTPs are self-monitored

* Monthly “Discharge Monitoring Reports” (DMRs)
* EPA has delegated monitoring responsibility to states

28



Goals of Wastewater Treatment

* Removal of:
+ Suspended solids and organic matter (TSS, cBOD, and nBOD) to limit
pollution

* Nutrients (TP and TN) to limit eutrophication
+ Microbiological contaminants to eliminate infectious diseases

* Required levels of treatment are based on issued discharge
permit limitations

Wastewater Constituent Removal

* TSS and cBOD Removal in primary clarifiers and secondary
bioreactors/clarifiers
* TP removal in primary, secondary, and tertiary
* Particulate removal
* Biological uptake
* Chemical precipitation
ation: Ammonia-N conversion to nitrate-N
cation: Nitrate-N conversion to nitrogen gas

Key Wastewater Constituents

* BOD — Biochemical Oxygen Demand
* Typically, a five-day test is used to determine the quantity of oxygen used by
microorganisms.
* The higher the BOD concentration, the greater the wastewater strength (organic
matter or food).
* Raw sewage concentrations - 150 to 300 mg/I
 Valid five-day BOD testing conditions:
« BOD incubator temperature - 20°C
« DO uptake - 2.0 mg/|
« DO remaining after five days -1.0 mg/!

29



BOD Effects on Water Quality

BOD Dissolved

Sufficient oxygen for

Clear, elean healthy vigorous lfs in
water sireom
Fgimnre = lowangen T T T
e g concentrafions. Life in
H
“““““““ o stream restricted fo
Active - species thal folerate high

organic content and low

Conditions returning fo
those necessary fo
maintain high quality
stream environment

low—— .+ High
Dissolved oxygen or BOD

Key Wastewater Constituents

* TSS — Total Suspended Solids
* Substances in wastewater that can be removed by physical means
* Sedimentation and filtration unit processes are used to remove TSS from
wastewater
* Raw sewage concentrations -150 to 300 mg/|
 Valid TSS testing conditions:
« Temperature in a drying oven - 103°C
« VSS burn off at 550°C

Wastewater Solids

99.9%
Dissolved
Solids 0.1%
0.1% Non-filterable 800 mg/l
100% 1,000 mg/l residue
Non-Settleable Total
Solids 70mgh Solids
(colloidal)
Suspended
Settleable i
Solids
Solids 130 mg/l 200 mg/l

Filterable residue

30



Key Wastewater Constituents

. pH
* An expression of the intensity of basic or acidic
conditions, 0 (most acidic) to 14 (most basic); 7 neutral
* Microorganisms most active 6.5 - 8.0
« Nitrification is inhibited at pH 6.0 or less
e Alkalinity
* Measure of wastewater ability to buffer pH change
« Nitrification is inhibited when alkalinity <~ 60 mg/L
* Pathogenic organisms
* E-coli indicator
* Numbers are limited in permit

Nutrients
& ﬁi
Part of the |
Periodic 15.99 || 19,00
Table

1 1

=3

2 31545
34

56

v' Both Phosphorus and Nitrogen are considered essential for

plant and animal life
v’ Both are called nutrients

Nutrients
* TN — Total Nitrogen
* Soluble and particulate
 Organic nitrogen - N,
+ NH,;- Ammonia
* NO, - Nitrite
* NO, - Nitrate
* TP — Total Phosphorus
 Soluble and particulate
* PO, — Ortho-phosphorus
« Organic
« Polyphosphates

31



Nutrients

* TN — Total Nitrogen (N,;+ NH; + NO; + NO,)

* TP —Total Phosphorus (PO, + Py, + Pygy)

Extent of N and P Impacts

14,000 Nutrient-related é AN
Impairment Listings in 49 States

~80% of Assessed e
Continental U.S. Coastal Waters ‘1\—“ :
exhibit eutrophication

~50% of streams have » ég;;

medium to high levels of nitrogen == .
and phosphorus

‘ Occurrence of Algae throughout the U.S.

Regulator Driver

Chesapeake Bay Regulations

32



Nutrient Removal

* Why remove Nutrients (nitrogen and phosphorus):

* Nutrients contribute to algae growth

 Excess algae growth (Eutrophication) causes water quality issues:
« Loss of water clarity
« Limitation on sunlight penetration
« Oxygen depletion
* Fish and marine life die-off
+ Submerged aquatic vegetation (SAV) die-off

Nutrient Removal

Nutrient Removal Process
.  Nitrificati
*Nitrogen l zr:r::oln?:Conversion

 NH,*N to NO,~N

* Oxygen and alkalinity needed
* Denitrification

* Nitrate Removal

* NO5-N to Nitrogen gas (N,)

 Carbon source needed

* Physical Incorporation
* Phosphorus * Biological Uptake
* Conventional
* Excess
* Chemical Precipitation

Nutrient Removal

m Removal Mechanism LOTY, mg/L

TN <15
NH;-N Nitrification <0.1
NO;-N Denitrification <0.1
Org-N:

Particulate Solids Separation <0.5
Soluble Ammonification 0.5-1.0

TP <0.05

Particulate Solids Separation <0.05
Soluble Biological uptake and <0.05

chemical precipitation

33



Ecosystems Affecting e 2
the Bay el o

ATMOSPHERIC
ECUSYSTEM
WATERSHED
ECOSYSTEN
lmt it g
n ot lll_'
Lo
e

Chesapeake Bay Watershed

* The largest estuary system in the contiguous United States
* Watershed is almost 64,000 square miles
« Surface area of the Bay is 3,830 square miles

« Of these, 153 square miles are tidal fresh waters

* 3,562 square miles constitute the mixing zone

¢ 115 square miles are salt waters

The Chesapeake Bay Program

* In 1983, the Chesapeake Bay Program (CBP) created
 In a 1987 Agreement, water quality targets (40% less
than 1985 conditions) for 2000 were established
* Chesapeake Bay 2000 Agreement
* USEPA, MD, VA, DC, PA and the Chesapeake Bay
Commission — Signatories to agreement
« USEPA has the lead on setting water quality standards
for the Bay
* States develop plans (Tributary Strategies) and
implement actions
¢ 2010 - Target Date to meet water quality standards,
remove the Bay from the impaired waters list, and to
avert the need for TMDLs
* Beyond 2010 — TMDLs and consent decrees
¢ 2017 is new interim target date
* 2025 is new target date

34



Nutrient Removal - Basics

 In Bay watershed, Nutrients (nitrogen and phosphorus) contribute to

algae growth
* Excess nutrients lead to excess algae growth

* Excess algae growth depletes oxygen and blocks sunlight penetration
in water

* Submerged aquatic vegetation (SAV) dies off due to lack of sunlight
(photosynthesis)

* Marine organisms die-off due to lack of DO

Sources of Nitrogen in Wastewater

« Human Wastes
Digested/wasted food (Proteins)

Vegetables
Meats

Urea (converted Ammonia)

« Cleaning products (Ammonia) o

Forms of Nitrogen in Wastewater

Total Nitrogen

~0-5% ~ 95 -100%

Nitrate/Nitrite Nitrogen | TKN

-70—90%/ \0—30%

‘Ammonia Nitrogen ‘ ‘ Organic Nitrogen

35



Forms of Nitrogen

FORM REMOVAL PROCESS

¢ Organic-N * Converts to ammonia forms; a
small soluble portion is non-
reactive (1.0 mg/I)

* Most abundant form; converts to
nitrites/nitrates under aerobic

* Ammonia(um) (NH;/NH,*) conditions (nitrification)

* Converts to N, under anoxic (no
oxygen) conditions
(denitrification)

* Nitrite (NO,)/Nitrate (NO5’)

Forms of Nitrogen
« Ammonia(um) (NH,/NH,*)

o TKN
 Organic Nitrogen (Org-N) (Un-oxidized)

* Nitrogen Gas (N,)
NO,
(Oxidized)

* Nitrite (NO,) t
* Nitrate (NO5’)

Total Nitrogen (TN) = TKN + NO,
TKN = Total Kjeldahl Nitrogen

Sources of Phosphorus in Wastewater

« Human Wastes
Digested/wasted food
Water softening products

+ Organo-phosphorus flame
retardants in children’s clothing

« Corrosion and Scale Control
Sodium Hexametaphosphate

36



Phosphorus Compounds

¢ Commercial sources: Phosphate/Apatite rock
—hydroxylapatite Cag(PO,);0H
—fluorapatite Cag(PO,);F
—chlorapatite Cag(PO,);Cl
* Uses:
—H,PO, - Phosphoric Acid - soft drinks, fertilizers, and water conditioning
(stabilization)
—Sodium phosphates (ortho and poly) — water conditioning:
* Na;PO, — Trisodium phosphate
* NagP;0,, - Sodium tripolyphosphate
—Calcium phosphates:
* Ca(H,P0O,),-H,0 - Additive in baking powder and fertilizers
* CaHPO,-2H,0 - Additive in animal food and toothpowder

Automation of BNR/ENR Processe 109

Forms of Phosphorus

FORM REMOVAL PROCESS

* Organic-P « Converts to polyphosphate and
orthophosphate forms; a small
soluble portion is non-reactive
(0.05 mg/1)

* Most abundant form; chemically
¢ Orthophosphate reactive and consumed by
biological growth
* Possibly reacts with metal salts;

can be used for biological growth
* Polyphosphates

Forms of Phosphorus

Soluble Ortho-P

Phosphorus
Polv-P
Org=P. NR Org-P
Colloidal
Ortho-P
Colloidal
Poly-P
Org-P

tal Phosphorus

Particulate
Phosphorus

comation of BNR/ENR Processes 1

37



Wastewater Nutrients, mg/I

* TN — Total Nitrogen (NH; + N, + NO; + NO,)
* TP —Total Phosphorus (PO, + P, + Py )

Raw Wastewater Concentrations, mg/|

Nutrient WWTPs, Bay WWTPs
Average Range
N 35-40 30-45
TP 4.0-6.0 3.0-7.0
Wastewater Treatment

* Secondary (Biological) Treatment
. Purpose - BOD removal - B
Nitrification
. Processes
Activated sludge (suspended growth)
Fixed film (attached growth)
. Stabilization Ponds
. Disposal of sludge and scum

Biological (Secondary) Treatment

. Influent contains high levels of organic material
. Biological Oxygen Demand — (~150 mg/I)
. Organic nitrogen — (~20 mg/1)
. Organic phosphorus — (~2 mg/l)
. Three common biological treatment processes:
. Activated sludge
. Trickling filters/RBCs
. Stabilization ponds (Lagoons)

38



Activated Sludge

« Secondary treatment - the biological treatment of wastewater:
* Activated sludge is a type of secondary treatment

* Removes a high level of biodegradable organic pollutants (BOD) to protect
receiving water quality that sedimentation (Primary) alone can’t provide

« Activated Sludge - a mixture of bacteria, fungi, protozoa (single cell),

and metazoan (multi-cell) microorganisms maintained in suspension by
aeration or mixing

Fixed Film Processes

*Fixed-medium systems:

— Trickling filters (TF)

— Packed bed reactors (PBR)
¢ Moving-medium systems:

— Rotating biological contactors (RBC)
— Fluidized bed reactors (FBR)

Uncovered Trickling Filter

39



Rotating Biological Contactor (RBC)

Fixed Film Processes

* cBOD Removal
* TF —Trickling Filters
* RBC — Rotating Biological Contactor
* Nitrification
* BAF — Biological Aerated Filter
* IFAS — Integrated Fixed-Film Activated Sludge
* MBBR — Moving Bed Biofilm Reactor
* Denitrification
* Denit Filter
* Down flow
* Up flow

Why use Fixed Film Processes?

* Considerably more biomass per unit volume than activated sludge
* Less land space is needed

* Relatively quick retrofits are possible

* Less expensive option to increase nutrient removal capacity




Nutrient Removal

BNR Program

BNR Program
* EPA created the Chesapeake Bay Program in 1983; first Chesapeake Bay
agreements signed in 1987
* BNR Programs initiated by Bay states
* For WWTPs greater than 0.5 mgd:
* 95% of wastewater discharged into the Bay
* Grant funding available for WWTP upgrades
*« WWTP discharge goals:
* Reduce TP from ~ 6 mg/I to < 3.0 mg/I
* Reduce TN from ~ 20 mg/I to < 8.0 mg/I

BNR Program

« To reduce total phosphorus concentrations, most WWTPs began
adding chemicals like FeCl; or alum

 To reduce total nitrogen concentrations, most WWTPs initiated a
capital improvement project to add “Pre” anoxic zones to already
existing nitrification processes for partial denitrification

41



Biological Nutrient Removal

Al/Fe
EFF.
Q
ANOXIC  AEROBIC
Modified Ludzig-Ettiger (MLE) WAS
ANAEROBIC Al/Fe
EFF.
ANOXIC AEROBIC

Anaerobic/Anoxic/Oxic (A20) WAS

Typical BNR Activated Sludge System

42



Modified Ludzack-Ettinger - MLE

AlexRenew Step Feed Facility
sty | [romemen ] e

! [ Anoxic zone

I

! H Aerated Zone

1

i NME _ SwingZone _ _ |
1

1

1

!

1 :_CS Carbon Source 1
P I e O s T S b A
|

RAS
¥ T
| 1
| 1
| 1
| 1
] I
I
: I
I
Dewatering \V/4 : H
Centrate BRB2 M )
ANAMMOX BRB1 BRB3 BRB4 BRBS H BRB6 :

Sequencing Batch Reactor

Denitrification

. ‘ Nitrification

43



Sequencing Batch Reactor

Influent
Waste Sludpe t FILL - Mixed
FILL - Static =
Effluent ‘\"—
l—
DRAW FILI

Maxer

= Influent
.

- Acrated
- e —
Air

REACT - Agrated  REACT - Mixed

Oxidation Ditch

BNR Processes

Good None - Moderate basin volume
Step Feed Good None - No nitrate recycle
SBR Moderate Inconsistent - No nitrate recycle
A20 Good Good - Moderate basin volume

- Sensitive to DO in return

Oxidation Ditch Excellent Good ~Long HRT and SRT
- Tight DO controls necessary

44



Nutrient Removal

BNR to ENR

Common BNR/ENR Configurations

\< BNR >/
Nitrification
(aerobic)
\ ENR

* BNR:

* Modified Ludzack-Ettinger (MLE)

* Anaerobic/Anoxic/Oxic (A20)

* University of Cape Town Process (UCT)
* ENR:

* Enhanced MLE/4-stage Bardenpho

* MLE with Denitrification Filter

>/

Milestones

* 1968 Barth proposes 3-sludge, activated sludge process for nutrient

removal
« 1970 Savage patents denitrification filter

* 1973 Barnard in South Africa develops the Modified Ludzack-Ettinger
process, which becomes the standard for the wastewater industry




Three Stage System for BOD Removal
and Nitrogen Removal to <3 mg/L

Secondary Nitrification Methanel - Denjtrification
Process Process Process
Raw SE NE |
0500 0400
°%08 o008
) ) ]
WAS1 WAS2 WAS3

Western Branch WWTP, WSSC 30 MGD (late 1980s)

Two Sludge System for BOD Removal
and Nitrogen Removal to <5 mg/L

Secondary Methanol
Process Nitrification l Denitrification
e | | = | | |
0,00 0,00
0° o)
%00 %095
RAS1 l RAS2 l
wast wasz

Blue Plains, DC Water 370 MGD (beginning early 1990s)

Milestones

* 1975 Barnard patents Bardenpho® process

* 1976 Specter patents AO® and A20® processes

* 1977 Jervis develops fluidized bed denitrification reactor
* 1980 University of Cape Town (UCT) process developed




Evolution of Activated Sludge

cBOD Removal

aerobic

Nitrification
(nBOD Removal)

BNR
(2-stage)

ENR
(4-stage)

A/O Process (Anaerobic/Oxic)

Return sludge Excess sludge

A2/0O (Anaerobic/Anoxic/Oxic)

Recirculation

Return sludge Excess sludge

UCT Processes

e UCT
- me-

Modified UCT (MUCT)

Mined Liguos searass

For biological uptake of phosphorus and partial removal of nitrogen




ENR using Fixed Film Processes

cBOD Removal Nitrification Denitrification

. TF * TF & RBCs

. RBC * BAF - Denit Filter

- BAF m— ° FAS ) _ MBBR

* MBBR
- BAF (w/0 0,)
Airor O, Metal Salt ~ Alkalinity Air or O, Carbon  Metal Salt
Source
Metal Salt

ENR Program

* New Chesapeake Bay Agreement enacted in 2000; ENR Program
began in that same year
* For WWTPs greater than 0.5 mgd
* 95% of wastewater discharged into the Chesapeake Bay
« Grant funding available for upgrades
* WWTP discharge reduction goals:
* Reduce TP from < 3.0 mg/I to < 0.3 mg/I
* Reduce TN from < 8.0 mg/I to < 3.0 mg/|

Nutrient Removal Strategies

¢ Nitrification (Nitrosomonas, NOy
Nitrobacter, and Nitrospria) I |
NH; + 0, & NO, & NO, wo,
* Denitrification N\
NO; + organics = CO, + N,

* BNR/ENR Process — MLE/E-MLE
l Alum/PACI/FeCl,

Anoxic




Nutrient Discharge Limits - TP

Typical Total Phosphorus Standards, mg/I

Moderate 1.0-2.5 (BNR): > 1983

Bay Target <0.3 (ENR):>2000
Potomac River < 0.18 (ENR

Very Severe  <0.1
LOT/SOA(a) <0.05

(a) Limit of Technology/State of the Art

Nutrient Discharge Limits - TN

Typical Total Nitrogen Standards, mg/|

Moderate 3.0-5.0 (BNR): > 1983
Bay Target <3.0 (ENR):>2000
Severe <25

Very Severe <15

LOT/SOA(a) <1.0

(a) Limit of Technology/State of the Art

Milestones

* 1975 Barnard patents Bardenpho® process

* 1976 Specter patents AO® and A20® processes

* 1977 Jervis develops fluidized bed denitrification reactor
* 1980 University of Cape Town (UCT) process developed




Example of BNR to ENR

MLE
T Studge

Enhanced MLE with post
anoxic zone

Waste
Shudge

B

AO plus MLE = A20

For biological uptake of phosphorus
and partial removal of nitrogen

Bardenpho
(Enhanced Modified Ludzack Ettinger)

WE—

| Return Activated 3&

Waste
Sludge




MLE With Denitrification Filter

Nitrate Methanol
Recycle Denitrification
. Filter
Primary l
Effluent s}g ‘s&c
Y’o ?3
J 0o 0 o0 o m ‘
RAS /
Filter
WAS Effluent
Evolution of Act. Sludge Process
Patapsco WWTP
Baltimore, MD
Methanol
Tetra
BAF
Pure Oxygen
Activated Sludge
Downflow Denitrification Filter
:.r\-'.'.?ﬁ TOBE YR‘\AYFD. m‘
TREATED
WATER
WASH L 4
WATER
WaTER

WASH
WATER
TaK




Upflow Denitrification Filter

ENR Program

* To further reduce total phosphorus concentrations, most WWTPs
began adding increased quantities of chemicals

« To further reduce total nitrogen concentrations, most WWTPs
initiated a capital improvement project to add “Post” anoxic zones to
already existing BNR facilities

Enhanced Nutrient Removal

Al/Fe
INF. N EFF.
ANOXIC  AEROBIC Denit.
\ Filter
WAS
ANAEROBIC Al/Fe
INF. FF.

ANOXIC  AEROBIC ANOXIC AEROBIC

\

WAS




ENR

Typical ENR Activated Sludge System

ENR Processes

Enhanced MLE Excellent None - Large basin volume
(Bardenpho) - Need for methanol
Modified UCT Good Excellent -Separate anoxic zone for RAS

- Several nitrate recycle streams
- Increased complexity

5-stage Bardenpho Excellent Good - Larger reactor volume
- Need for methanol

Oxidation Ditch Excellent Good ~Long HRT and SRT
- Tight DO controls necessary




Enhanced Nutrient Removal (ENR)

* Over the past two decades, BNR facilities have been upgraded with
automation and new technologies to improve nitrogen removal
efficiencies:

* Integrated Fixed Film Activated Sludge (IFAS) to enhance nitrification
* Mixed Bed Bio-reactors (MBBR)

« Biological Aeration Filters (BAF) for nitrification

« Tertiary denitrification filters

TN Loadings to the Chesapeake Bay

Wastewater
(Million pounds/year)

Municipal WWTP upgrades

80 with BNR & ENR technology
n
&
a0
B
2
10
0

1985 1990 1995 2000 2005 2010 2015
M Industrial B Municipal TMDL - WLA

Nitrogen Loads, Mil lbs/yr

TP Loadings to the Chesapeake Bay
Wastewater

[
o

3

12

Bans on Phosphates in Laundry Detergents;

\l MD - 1985; DC — 1986; VA — 1988; PA - 1990
&
N [ WWTP Upgrades | | R al Ban on Phosphates in
6 D , July
N 2010; MD, VA, PA, DC, & NY
= S

Phosphorus Loads, Mil Ibs/yr

4 ~
’ i i
0
1985 1990 1995 2000 2005 2010 2015
M Industrial M Municipal TMDL - WLA

10



Role and Impact of Nutrients
Effluent Quality

NPDES, TMDLs, Effluent Quality

Lower Nutrient

Raw Standards??
Wastewater
Quality Phased
Nutrient
Removal

BOD & TSS

How will future regulations affect Activated
Sludge Processes?

Regulatory Challenges:

+ Clean Water Act (CWA)
* Chesapeake Bay Program
* State Ordinances
« Nutrients
* Sludge
* Local Ordinances

October 2018

BNR/ENR

Nitrogen Removal

11



Keys to Successful Nitrogen Removal

* Nitrification
+ Adequate Aerobic SRT — Keep Solids High!
« Adequate D.O./oxygen transfer
+ Adequate Alkalinity/pH
* Denitrification
* Successful nitrification
* Anoxic zones
* NoD.O
* Carbon

Nitrogen Removal - Basics

Nitrification + Denitrification = Nitrogen Removal

* BNR/ENR converts TKN nitrogen (primarily
ammonia) in wastewater to nitrite/nitrate and
ultimately nitrogen gas

BNR/ENR requires two processes:
* 1: Nitrification (O, & HCO, required)
* 2: Denitrification (Carbon required)

Simultaneous Nitrification and Denitrification
(SNDN)

Traditional pathway of biological nitrogen removal

40% BOD/COD

Nitratation

Nitritation




Sources of Nitrogen in Wastewater

+ Human Wastes
- Digested/wasted food (Proteins)
— Vegetables
Meats
- Urea (converted Ammonia)

« Cleaning products (Ammonia)

Simplified Nitrogen Cycle in Nature

A . Nitrification
mmonia

Step 1
NH, (Step 1)

Ammonification

Animal 77 Nitrogen Fixation

. Nitrite
Atmospheric
Nitrogen

ic-N Nitrate Nitrification
Assimilation NO; (Step 2)

The Nitrogen Cvcle

H-B process:
Nitrogen Cycle Haber-Bosch nitrogen